
Försäljning/Sales/Verkauf
Mossvägen 8, 641 49 KATRINEHOLM,SWEDEN
Telephone:	 +46 150 - 489550
Telefax:		 +46 150 - 489551
E-mail:		  zepro@zepro.com

Fabrik/Factory/Fabrik
Allévägen 4, 840 73 BISPGÅRDEN, SWEDEN
Telephone:	 +46 696 - 17200
Telefax:		 +46 696 - 17244
E-mail:		  info@zepro.com
Internet: 	 www.zepro.com

55798

2009-06-25

MONTERINGSANVISNING 
INSTALLATION INSTRUCTION

Monteringssats/Mounting kit
VW T5 56908 & 53742

Z-LYFTEN PRODUKTION AB



Pos. Benämning Description Antal/Qty Art. nr.
1. Ramfäste vänster Bracket left 1 52436
2. Ramfäste höger Bracket Right 1 52435
3. Förstärkning plåt höger Reinforcment plate right 1 52462
4. Förstärkning plåt vänster Reinforcment plate left 1 52472
5. Reservhjulhållare bakre Spare wheel bracket rear 1 52438
6. Sexkantskruv M10x25 Hexagon head screw M10 x25 2 20154
7. Mothåll reservhjul Holder on spare wheel 1 52442
8. Reservhjulshållare främre Spare wheel holder front 1 52445
9. Fästvinkel Angel bracket 1 52484

10. Fästjärn Bracket 2 63433
11. Reservhjulhållarplåt spare wheel holder plate 1 Befintlig/existing
12. Gängskena Thread pad 2 52455
13. Gummiupphängare Rubber mounting 1 22249
14. Flänsskruv M12x25 Flangescrew M12x25 12 22020
15. Sexkantmutter M10 Hex nut M10 4 20170
16. Sexkantmutter M12 Hex nut M12 11 21664
17. Sexkantskruv M12x25 Hexagon head screw M12x25 11 22279
18. Sexkantskruv M10x70 Hexagon head screw M10x70 2 64556
19. Bricka Washer 20 20181
20. Sexkantskruv M14 Hexagon head screw M14 10 64556
21. Sexkant mutter M14 Hexagon nut M14 10 21484
22. Ramfäste höger Mounting bracket right 1 53740
23. Ramfäste vänster Mounting bracket left 1 53741
24. Bricka Washer 10 53863



Pos. Benämning Description Antal/Qty Art. nr.
1. Ramfäste vänster Bracket left 1 52436
2. Ramfäste höger Bracket Right 1 52435
3. Förstärkning plåt höger Reinforcment plate right 1 52462
4. Förstärkning plåt vänster Reinforcment plate left 1 52472
5. Reservhjulhållare bakre Spare wheel bracket rear 1 52438
6. Sexkantskruv M10x25 Hexagon head screw M10 x25 2 20154
7. Mothåll reservhjul Holder on spare wheel 1 52442
8. Reservhjulshållare främre Spare wheel holder front 1 52445
9. Fästvinkel Angel bracket 1 52484

10. Fästjärn Bracket 2 63433
11. Reservhjulhållarplåt spare wheel holder plate 1 Befintlig/existing
12. Gängskena Thread pad 2 52455
13. Gummiupphängare Rubber mounting 1 22249
14. Flänsskruv M12x25 Flangescrew M12x25 12 22020
15. Sexkantmutter M10 Hex nut M10 4 20170
16. Sexkantmutter M12 Hex nut M12 11 21664
17. Sexkantskruv M12x25 Hexagon head screw M12x25 11 22279
18. Sexkantskruv M10x70 Hexagon head screw M10x70 2 64556
19. Bricka Washer 20 20181
20. Sexkantskruv M14 Hexagon head screw M14 10 64556
21. Sexkant mutter M14 Hexagon nut M14 10 21484
22. Ramfäste höger Mounting bracket right 1 53740
23. Ramfäste vänster Mounting bracket left 1 53741
24. Bricka Washer 10 53863

Monteringsanvisning / Installation instruction

10

22

5

11813

4

3

1

220 24

6

7

16

19 1721

9

12

14

15

18

23

P
D

F
 C

re
a
te

d
 w

ith
 d

e
skP

D
F

 P
D

F
 W

rite
r - T

ria
l :: h

ttp
://w

w
w

.d
o
cu

d
e
sk.co

m

Art. no 56908
Ingående detaljer / included parts



Monteringsanvisning / Installation instruction
Art. no 53742

Ingående detaljer / included parts

1

2

3

4

5

6

7

8

9

13

14

15

21
16

11

20

18

19

24

25

26

27

28

29

30

31
32

33

34

34

35

17

22
36

10

12

37

38

39

40

PDF Created with deskPDF PDF Writer - Trial :: http://www.docudesk.com



Pos. Benämning Description Antal/Qty Art. nr.
1. Ramfäste höger Bracket right 1 52435
2. Ramfäste vänster Bracket left 1 52436
3. Ramfäste höger Bracket right 1 52435
4. Fäste armstopp höger Bracket lift arm stop right 1 52498
5. Fäste armstopp vänster Bracket lift arm stop left 1 52285
6. Reservhjulhållare bakre Spare wheel bracket rear 1 52438
7. Mothåll reservhjul Holder on spare wheel 1 52442
8. Reervhjulshållare främre Spare wheel holder front 1 52445
9. Ramfäste vänster Bracket left 1 52436

10. Sexkantskruv M14 Hexagon head screw M14 10 64556
11. Sexkantmutter M12 Hex nut M12 11 21664
12. Sexkantmutter M14 Hex nut M14 10 21484
13. Förstärknings plåt höger Reinforcment plate right 1 52462
14. Förstärknings plåt vänster Reinforcment plate left 1 52472
15. Sexkantsskruv M10x25 Hexagon head screw M10x25 2 20154
16. Fästvinkel Angel bracket 1 52484
17. Sexkantskruv M10x70 Hexagon Head screw M10x70 2 22248
18. Lyktplåt Rear light bracket 2 54379
19. Fästjärn Bracket 2 63433
20. Flänskruv M12x25 Flangescrew M12x25 12 22020
21. Sexkantmutter M10 Hex nut M10 4 20170
22. Sexkantskruv M12x25 Hexagon head screw M12x25 11 22279
23. Reservhjulshållare Sparepart wheek holder plate 1 Befintlig/Existing
24. Gängskena Thread pad 2 52455
25. Anslagsbalk Rear beam 1 52503
26. Gummiupphängning Rubber mounting 1 22249
27. Sexkantmutter M8 Sex head nut M8 6 20403
28. Försänkt skruv M6x30 Countersunk screw M6x30 8 21219
29. Sexkantmutter M6 Sex head nut M6 8 20840
30. Blindnit Rivet 26 22252
31. Fästskena Profile 1 20289
32. Anslagslist Rubber profile 1 20283
33. Tätningslist Rubber sealing 2 21394
34. Brygganslag Bracket 3 52670
35. Skena för tätningslist Profile 2 63501
36. Bricka Washer 20 20181
37. Skruv M8x20 Insex Screw M8x20 6 20447
38. Tvärstag armstopp Profile lift arm stop 1 53744
39. Armstopp Z75 kpl. Lift arm stop 2 53450
40. Bricka Washer 10 53863



6 st. M14x30

2 st. M12x25

1) Demontera reservhjul och bakre upphängningen för av-
gassystemet inklusive fäste och skruvar. (OBS! reservhjul 
finns ej på alla modeller.)

1) Dismount the spare wheel and the rear support of the 
exhaust system including the bracket and screws. (The 
spare wheel is not included on all models.)

2) Demontera den bakre belysningen pga. att denna kom-
mer skymmas av lyften. 

2) The rear light will be covered by the tail lift body so it 
needs to be dismounted.  

3) Montera hjälpramsförstärkningarna på höger respektive 
vänster sida. Dessa kan behöva anpassas beroende på 
typ av hjälpram.

3) Mount the sub frame reinforcment on left and right side. 
Some modifications can be needed depending on type of 
sub frame.

Monteringsanvisning / Installation instruction

P
D

F
 C

reated w
ith deskP

D
F

 P
D

F
 W

riter - T
rial :: http://w

w
w

.docudesk.com

Demonteras/
Dismounted

4) Montera höger ramfäste och fästjärn (se bild nedan) 
OBS! var noga med att kontrollera att ramfästet ligger an 
mot bilramen (se pilar i bild)

4) Mount the right frame bracket and thread bracket (see 
picture below) Note! be careful that the frame bracket 
have good contact with the truck frame (see arrows in 
the picture).

5 st. M12x25



7

5) Montera vänster ramfäste och fästjärn (se bild 
nedan) OBS! var noga med att kontrollera att ram-
fästet ligger an mot bilramen (se pilar i bild)

5) Mount the left frame bracket and thread bracket 
(see picture below) Note! be careful that the frame 
bracket have good contact with the truck frame (see 
arrows in the picture).

3 st. M12x25

X2 (höger fäste  på bild / 
Right bracket on the picture)

6) Montera höger resp. vänster T5 ramfäste. 4 st. 
Skruv M14x45, bricka samt M14 mutter används i 
de 4 avlånga hålen på varje sida. Efter montage och 
justering av lyft skall ramfästet fixeras och den femte  
skruven monteras ( se stycke nummer 8)

 6) Mount the right and left T5 frame bracket. 4 pcs. 
screw M14x45, washer and nut should be used in 
the oval holes on each side. After mounting and 
adjustments of the lift position, the bracket is fixed 
with the fifth screw. (see point number 8)

4 st. M14x45

7) Montera lyft enligt ordinarie anvisning. Justera 
och skruva fast.

7) Mount the lift according to the standard mounting 
instruction, Adjust and tighten the screw.



8

1 st. M14x45

8) Efter justering av lyft fixeras ramfästet. Borra hål 	
och använd 1st. M14x45, bricka och M14 mutter.

8) After adjustment of the tail lift, the bracket should 
be fixed. Drill and use one M14x45 screw, washer 
and nut.

X1

X1

X1
X1

2 st. M10x25

1 st. M12x25

2 st. M10x100

2 st. M12x25

9) Montera reservhjulshållare enligt bilder. Använd	
befintlig hållarskena för reservhjul. Justera in och 
skruva fast. Montera medföljande ljuddämparupp-
hängning enligt bilder

9) Mount the spare wheel holder (see pictures). Use 
the original spare wheel holder plate. Adjust and 
tighten the screws. Mount the bracket for the rear 
exhaust damper according to the picture.



9

Slut för monterings sats 56908 Följande instruktioner tillhör 53742 / 
The end for mounting kit 56908, following instruction are for kit 53742

4 st. M12x25 1 st. M12x70

X1

X2

X2 vänster fäste på bild / left 
bracket on picture

X2X2

10) Montera anslagsbalk. Nita fast över befintlig balk 	
på flaket. Montera fästskena och horisontell anslags-
list samt fästskena och vertikal tätningslist. Efter koll 
mot list fixeras ramfäste ( se punkt 8)

10) Mount rear profile. Rivet the profile in the the 
existing board profile. Mount the horisontal bracket 
profile and the rubber profile. After that mount the 
vertical bracket profile and the rubber profile. After 
check fix the lift (see point 8)

11) Montera armstopp enligt bild på lastbilschassi/
hjälpram. Montera armstopp på lyftarm. Justera i sid-
led samt i arbetsläge tills rätt position hittas. Använd 
8 st. M12x25 för fästerna och 2 st. M12x70 för att 
låsa tvärstaget till armstoppet.

11) Mount the lift arm as on the picture on the truck 
chassie/sub frame. Adjust in sideways and in wor-
king position until correct position is found. Use 8 
pcs. of M12x25 for the brackets and 2 pcs. M12x70  
to lock the the beam to the lift arm stop. 



10

12) Montera bakljushållare. Borra och fäst enligt bild.
Använd 8 st. M6x30 skruv + 8 st. M6 mutter. Skruva 
tillbaka baklampor.

12) Mount the rear light bracket, Drill and mount the 
bracket as the picture below. Use 8 pcs. of M6x30 
screw, + 8 pcs. of M6 nuts. Mount the original rear 
light in the bracket. 


